JICK o H5 RFIBHERH

R ® BR & 1009 H5 Series Parts Manual

LN, &L AEE/Machine frame & cover components

1




LiN5%. JpES A/ Machine frame & cover components

FS | A4S IR FHmA #8 Number
NO. Part NO. PartName Description -3 | 12| XB | ZD | ST | H5+
1 304713 R panel 1 1 1 1 1
930000235 | E#r(12mm) Panel (12mm) 1
2 201511025 EiRIEET Panel Screw SM11/64"x40 1 1 1 1 1 1
3 14713003 [Erts2A] Panel thread guide 1 1 1 1 1 1
4 10113004 =577 Panel thread guide (right) 1 1 1 1 1 1
5 101511007 BEET SM11/64%x40x | Screw SM11/64x40%6 2 2 2 2 2 2
6 1411300400 | /\Jz£kEe4R4E Small thread tension assy 1 1 1 1 1 1
6-1 13812066 bUE5770 Thread tension guide plate 1 1 1 1 1 1
6-2 | 13810008 I\ SR Thread tension bolt 1 1 1 1 1 1
6-3 | 11212004 INTZER AR Thread tension disk 2 2 2 2 2 2
6-4 | 11227001 I\ Es Thread tension spring 1 1 1 1 1 1
6-5 | 138516019 INFZLLEEE R Thread tension nut 1 1 1 1 1 1
7 113514002 INEAETIRET Set Screw 1 1 1 1 1 1
8 13512004 =74 3-hole thread guide 1 1 1 1 1 1
9 11471300100 | SegkiB{t Thread tension assy 1 1 1 1 1 1
9-1 T147NS3000 | Szgpt25T Thread tension Screw 1 1 1 1 1 1
9-2 | 141516013 JeLE Ry Thread tension nut 1 1 1 1 1 1
9-3 14227024 Jeekrmes Thread tension spring 1 1 1 1 1 1
9-4 | 10112006 LIN5700 Tension releasing board 1 1 1 1 1 1
9-5 | 1412015 S im Thread tension disk 2 2 2 2 2 2
9-6 | 114727001 Bk Takeup spring 1 1 1 1 1 1
9-7 13513006 AR Thread tension retainer 1 1 1 1 1 1
9-8 | 135515002 | SeagigtspEiEsT Screw 1 1 1 1 1 1
9-10 | 10112007 SRR FEIR Thread tension nut locking plate 1 1 1 1 1 1
S-1 001050 O BB 0 Ring 14.5x1.5 1 1 1 1 1 1
10 | 136514002 | #2%] SM15/64x28 | Screw SM15/64x28 1 1 1 1 1 1
1l 14712018 AR E Thread tade-up lever cover 1 1 1 1 1 1
12 | 10151004 125] SM3/16"X28 Screw SM3/16"X28 X7 2 2 2 2 2 2
13 10122005 A EER L E Take-up link pin screw plug 1 1 1 1 1 1
14 | 135511047 EHRIEST SM11/64x | Panel Screw SM11/64x40 2 1 2 2 2 2
15 14726002 TNRET Thread release pin 1 1 1 1 1 1
16 13613002 L N57 Thread release bar 1 1 1 1 1 1
17 13837002 A4-0182 iFtRhe A4-0182 trademark 1 1 1 1 1 1
18 138121M HIHDEEEE Beader pedestal 1 1 1 1 1 1
19 | 101511025 BBET SM11/64%x40x | Screw SM11/64x40%7 2 2 2 2 2 2
20 1361300800 | Zeskdzskss Bobbin winder thread tension 1 1 1 1 1 1
21 101512001 TR A Base plate pillar 4 4 4 4 4 4
22 | 100968 H5 #35 H5 frame 1 1 1 1 1 1
23 100767 IR Base plate 1 1 1 1 1 1
24-1 | 13515002 HEHR Slide plate 1 1 1 1 1 1
24-2 | 13512007 HERE Slide plate spring 1 1 1 1 1 1
24-3 | 10151019 25T SM3/32x56 Screw SM3/32x56 L=2 2 2 2 2 2 2
25 104517002 125T SM11/64x40 | Screw SM11/64x40 L=5 2 2 2 2 2 2
26 13515001 R Needle plate 1 1 1
13515004 R Needle plate 1
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L%, pEH 4/ Machine frame & cover components




L%, rEH 48/ Machine frame & cover components

=22 ~EHS BFR TiHER #& Number
NO. Part NO. PartName Description -3 12 XB ZD ST | H5+
13515005 iR Needle plate 1
13515003 £ (12mm ) Needle plate (12mm) 1
27 1473100100 | #ereB84At Bobbin winder assy 1 1 1 1 1 1
28 114511003 1257 3/16-28 L=10 Screw 3/16-28 L=10
29 11419001 J£7] THREAD CUTTER 1 1 1 1 1 1
30 114511015 1R8] SM9/64x40 SCREW SM9/64x40 L=6 2 2 2 2 2 2
31 13522001 ERIREYZE ((19) | Rubber plug(¢19) 1 1 1 1 1 1
32 13522002 ERIREZEE (($11.8) | Rubber plug( ¢ 11.8) 1 1 1 1 1 1




2. Fihike 53 ¢4R1%/Main shaft & thread take-up components




2. ke 53 ¢4R14/Main shaft & thread take-up components

5 nEHS E=H R 8 Number

NO. Part NO. PartName Description -3 -12 XB ZD ST H5+
1 147020M il Main shaft 1 1 1 1 1 1
2 10122012 R EE Rubber plug 1 1 1 1 1 1
3 10108003 HiBEE Shaft washer 1 1 1 1 1 1
4 101515002 1RET SM1/4x40%6 Screw SM1/4x40%6 2 2 2 2 2 2
5 13603023 LHHETHE Main shaft bushing,front 1 1 1 1 1 1
6 13503017 LichiE Main shaft bushing, middle 1 1 1 1 1 1
7 135515006 | #2§T SM15/64x28 Screw SM15/64 %28 1 1 1 1 1 1
8 13603027 tHHEE Main shaft bushing,back 1 1 1 1 1 1
9 13522010 e E A bushing,back oil seal assy 1 1 1 1 1 1
10 304714 Fhit Capstan 1 1 1 1 1 1
1 S10009 FEESIRE] M6x8 Capstan Screw M6x8 2 2 2 2 2 2
12 1353800200 | HkéetFLE4E Thread take-up assy 1 1 1 1 1 1
13 13502003 P AT Thread take-up hinge pin 1 1 1 1 1 1
14 135515009 1247 SM15/64x28 Screw SM15/64 %28 1 1 1 1 1 1
15 13504001 TR Needle bar crank 1 1 1 1 1 1
16 101515007 25T SM1/4x40%8 Screw SM1/4x40%8 1 1 1 1 1 1
17 135512001 15T SM1/4x40 Screw SM1/4x40 1 1 1 1 1 1
18 101515004 IRE]T SM9/32x28x16 | Screw SM9/32x28%16 1 1 1 1 1 1
19 135511002 85T SM9/32x28 Screw SM9/32x28 1 1 1 1 1 1
20 14703006 HEFEE Needle bar upper bushing 1 1 1 1 1 1
21 10122013 HF I EBEE Upper bushing rubber plug 1 1 1 1 1 1
22 13503007 HTFTHE Needle bar lower bushing 1 1 1 1 1 1
23 14735001 IXEhES BTW-DRIVING-WHEEL 1 1 1 1 1 1
24 13602002 SHE Needle bar 1 1 1 1 1 1
25 13513011 [R5 7N Needle bar thread ring 1 1 1 1 1 1
26 13517001 HEHDPx17 234) Needle(DPx17 23#) 1 1 1 1

13517003 H15H(DPx17 22#) Needle(DPx17 22#) 1
11617002 H15EHDPxX5 14#) Needle(DPx5 14#) 1

27 101511006 ¥B5T SM1/8x44 L=4.5 | Screw SM1/8x44 L=4.5 1 1 1 1 1 1
28 13609001 B Slider trough 1 1 1 1 1 1
29 11409001 HFieEslgth Connection Slider 1 1 1 1 1 1
30 101511008 RS EET Slider guide rail Screw 2 2 2 2 2 2
31-1 13505002 SHFiEsL Needle bar connection 1 1 1 1 1 1

31-2 101511005 e e Ll Screw 1 1 1 1 1 1
32 10151005 #EET SM11/64x40%x8 | Screw SM11/64x40%8 1 1 1 1 1 1
33 13612001 G B Fixed frame 1 1 1 1 1 1
34 13612002 LN RSl Press plate 1 1 1 1 1 1
35 10112003 H Washer 1 1 1 1 1 1
36 13523001 EiL Qil felt for needle bar 2 2 2 2 2 2
37 101511010 NN [E e 2R T Fixed frame Screw 2 2 2 2 2 2
38 13627002 S Spring 1 1 1 1 1 1
39 13612003 AL Hinge 1 1 1 1 1 1
40 13626001 By Hinge Pin 1 1 1 1 1 1
41 H05024 FOEE RETAINING RING 1 1 1 1 1 1
42 136512001 BEEIRET Hinge Screw 1 1 1 1 1 1
43 1363303000 | EB#L ( RIB) Motor (zhongbang) 1 1 1 1 1 1
44 W02004 S Spring washer 4 4 4 4 4 4
45 85T M5x70 Screw M5x70 a4 4 4 4 4 4
46 1473300100 | IhEERUER}E: Machine electric control 1 1 1 1 1
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2. Fihike 53 ¢4R1%/Main shaft & thread take-up components




2. Lk s54H(%/Main shaft & thread take-up components

S NEHS B TR #78 Number
NO. Part NO. PartName Description -3 12 | XB 0 ST | H5+
1473300500 | INAERVERIZ=WIEER) | Machine electric control 1
47 114513001 125T M5x20 Screw M5x20 1 1 1 1 1 1
48 136513001 185T M5x35 Screw M5x35 3 3 3 3 3 1
49 510035 1257 M5x8 Screw M5x8 2 2 2 2 2 2
50 10123002 ST ISR Qil felt for needle bar 1 1 1 1 1 1
51 13811060 BB EHRE Motor insulation shield 1 1 1 1 1 1




3. =484 /Presser components

3(-3,-12,H5+)
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3. EEI93 484/ Presser components

S 2ENS BFR TR #78 Number
NO. Part NO. PartName Description -3 -12 XB ZD ST H5+
1 14711005 JERBRE Presser foot wrench 1 1 1 1 1 1
2 101511008 HRET SM11/64x40%8 screw SM11/64x40x8 1 1 1 1 1 1
3 13510004 ESFHER S Presser bar lifting cam 1 1 1 1 1 1
4 001009 0 AU 4.5X1.8 0-ring 4.5X1.8 1 1 1 1 1 1
5 13512013 RISEFHTHE (D) Knee lifter lever (left) 1 1 1 1 1 1
6 13510005 LINS A Tension releasing cam 1 1 1 1 1 1
7 135511026 12T SM11/64 x40 Screw SM11/64 x40 1 1 1 1 1 1
8 135511027 1257 SM3/16x28 screw SM3/16x28 1 1 1 1 1 1
9 13512014 AT Knee lifter rod 1 1 1 1 1 1
10 135511028 HRET SM15/64x28 Screw SM15/64 x 28 1 1 1 1 1 1
1 13512015 BETHIHG) Knee lifter lever (right) 1 1 1 1 1 1
12 13527010 BRRETHIH(G)E Presser spring 1 1 1 1 1 1
13 13512016 RISIETHTHE Knee lifter lever 1 1 1 1 1 1
14 13526005 DEEEE Pin for spring 1 1 1 1 1 1
15 135512002 H2ET SM15/64 %28 Screw SM15/64 x 28 1 1 1 1 1 1
16 13503013 FEETHE Presser bar bushing 1 1 1 1 1 1
17 13502019 EZHTF Presser bar 1 1 1 1 1 1
18 114709001 EEFSZEN4hE) Presser bar lifting bracket 1 1 1 1
19 135515003 1857 SM15/64x28 Screw SM15/64 x28 1 1 1 1 1 1
20 1472701 ESiTaE Presser spring 1 1 1 1 1 1
21 135530004 HRET M15x1 screw M15x1 1 1 1 1 1 1
22 135516003 12 M15x1 Nut M15x1 1 1 1 1 1 1
23 13516001 INERD Presser foot complete 1 1 1
13516004 INERD Presser foot complete 1 1
13516005 INERD Presser foot complete 1
24 101511009 H8ET SM9/64x40x10.5 Screw SM9/64x40x10.5 1 1 1 1 1 1
25 13513012 A thread guide 1 1 1 1 1 1
26 101511008 HRET SM11/64x40x8 Screw SM11/64x40x8 1 1 1 1 1 1
27 14727012 RN R ES Presser spring 1 1 1 1 1 1
28 135530005 25T SM5/16x28 Screw SM5/16x28 1 1 1 1 1 1
29 13512017 [\YaEiaza| Defend hook 1 1 1 1 1 1
30 | 13528007 INERMBET Wwasher 1 1 1 1 1 1
31 1351201200 | BERSEFHTAF(AD)AM | Knee lifter lever (left)assy 1 1 1 1 1 1
32 30122022 R Gasket 1 1 1 1 1 1
33 1147NS16001 INFRIERG SM5/16x28 Hex nut SM5/16x28 1 1 1 1 1 1

%010 W




4.1%¥l9>48{4/Feed mechanism components
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4.3%¥]93¢A{%/Feed mechanism components

Fs 2ENS BFR TR #78 Number
NO. Part NO. PartName Description -3 12 | XB ZD ST | H5+
1 13514001 RS Feed dog 1 1 1
13514002 EEF Feed dog 1 1
13614003 EfEF(12mm) Feed dog(12mm) 1
2 1350700400 | ZFZEZE44(12mm) Feed bar assy(12mm) 1
2-1 1350700300 | ZFZE/\Ei4 Feed bar assy 1 1 1 1 1 1
2-2 13505004 BT Feed forked connection 1 1 1 1 1
13505018 BF Y (12mm) Feed forked connection(12mm) 1
3 13528004 FLREHE Washer 1 1 1 1 1 1
4 | 13502005 LR R G Feed bar shaft 1 1 1 1 1 1
5 101511018 #BET SM1/8x40 L=6 Screw SM1/8x40 L=6 2 2 2 2 2 2
6 13504003 FLERNR Feed crank assy 1 1 1 1 1 1
7 101511016 HRET SM3/16x28 L=14 | Screw SM3/16x28 L=14 2 2 2 2 2 2
8 101511008 #2ET SM11/64x40x8 Screw SM11/64x40x8 1 1 1 1 1 1
9 13602003 X7t Feed rocker shaft 1 1 1 1 1 1
10 H0O3001 S FER A R Retaining ring 2 2 2 2 2 2
il 13603024 EAHEE Bushing for feed rock 1 1 1 1 1
12 10108003 BoF. EmnEE Thrust collar assy 2 2 2 2 2 2
13 101515002 WBET SM1/4x40x6 Screw SM1/4x40x6 4 4 4 4 4 4
14 13504004 ETERR (/) Feed rocker shaft crank assy 1 1 1 1 1 1
15 13526001 7D EHAREE S Walking foot crank short pin 1 1 1 1 1 1
16 101511025 #2ET SM11/64x40x7 Screw SM11/64x40x7 1 1 1 1 1 1
17 409511021 #2ET SM11/64x40x14 | Screw SM11/64x40x14 1 1 1 1 1 1
18 13504019 BFAMR Feed lifting rock shaft 1 1 1 1 1
13504017 BT AMR Feed lifting rock shaft 1 1 1 1 1
19 | 13502009 AT IR Hinge pin 1 1 1 1 1 1
20 | 13603005 BTFREHE Bushing for feed rock 1 1 1 1 1 1
21 13528006 HE Washer 1 1 1 1 1 1
23 13602004 BTF Feed lifting rock shaft 1 1 1 1 1 1
24 | 135515009 AT AT Screw 1 1 1 1 1 1
25 | 40951021 AT Y EEET Screw 1 1 1 1 1 1
26 | 13510002 SRR TSR] Hinge pin 1 1 1 1 1 1
27 13509003 $HIERE Feed regulator 1 1 1 1 1
13501001 HEERE(12mm) Feed regulator(12mm) 1
28 | 101511020 $2ET SM11/64%40 Screw SM11/64x40 L=10.5 1 1 1 1 1 1
29 | 13551009 26T SM15/64x28 Screw SM15/64 %28 1 1 1 1 1 1
30 13503026 SHEREWE Feed regulator bushing 1 1 1 1 1 1
31 13502011 HHEEEELH Hinge pin for feed reqgulator 1 1 1 1 1 1
32 13522014 [ ES Rubber plug($19.5) 1 1 1 1 1 1
33 | 1350401400 | {EI4SIRIEATRIAR Slide block pin 1 1 1 1 1 1
34 | 13627008 ERErT et EE Spring for feed crank 1 1 1 1 1 1
35 | 135515014 86T SM15/64%28 Screw SM15/64 %28 1 1 1 1 1 1
36-1 | 302146 BISEIRE Reverse feed lever 1 1 1 1 1 1
36-2 | 13626002 BRI Hinge pin 1 1 1 1 1 1
37 13602005 I EESEST Reverse feed lever shaft 1 1 1 1 1 1
38 001137 O AU $6.3x1.8 0-ring ®6.3x1.8 1 1 1 1 1 1
39 136530004 HEEETYET Feed regulator screw bar 1 1 1 1 1 1
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4.1%¥l9>48{4/Feed mechanism components
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4.3%¥]93¢A{%/Feed mechanism components

Fs NEHS BFR TR #78 Number
NO. Part NO. PartName Description -3 -12 XB D ST H5+
40 001046 0 B ©9.5x2.5 0-ring ®9.5x2.5 2 2 2 2 2 2
41 | 1471100200 | &tiE:#E Needle pitch Dial 1 1 1
11471100200 | &R (12mm) Dial(12mm) 1
42 | 114511004 $2£T SM11/64x40x18 | Screw SM 11/64x40x18 1 1 1 1 1 1
44 101511022 HRET SM3/16x28x18 Dial screw SM3/16x28x18 1 1 1 1 1 1
45 11426022 1R Stopper pin 1 1 1 1 1 1
46 | 1427034 L ENEEREEE Spring for stopper pin 1 1 1 1 1 1
48 | 135515007 e EiBsT Screw 3 3 3 3 3 3
49 13510003 EfE N Feed drive eccentric cam. 1 1 1 1 1 1
50 13505005 ETEIEME Rocker shaft connecting rod 1 1 1 1 1 1
51 13505006 SHERTIEMT Feed regulator connecting rod 1 1 1 1 1 1
52 13502014 EAREF S Crank connecting pin 1 1 1 1 1 1
53 13505023 HAREERE Crank long link 2 2 2 2 2 2
54 209514008 H2ET SMT11/64x40%x4.5 | Screw SMT1/64x40x4.5 1 1 1 1 1 1
55 13505024 AREIEFE connecting short link 2 2 2 2 2 2
56 13526003 ARIEFT RS Crank connecting pin 1 1 1 1 1 1
57 201511012 BEET SM9/64X40 Screw SM9/64X40 1 1 1 1 1 1
58 201511007 BEET SM9/64X40 Screw SM9/64X40 1 1 1 1 1 1
59 | 13502015 AR % Hinge pin 1 1 1 1 1 1
60 13504007 SRR ER Needle pitch adjusting link 1 1 1 1 1 1
61 13502016 R T BRI Adjusting link fulcrum shaft 1 1 1 1 1 1
62 | 10551019 #2467 SM11/64x40 Screw SM11/64" x40 L=13 2 2 2 2 2 2
63 13502017 BT IR E AL Adjusting link fulcrum shaft pin 1 1 1 1 1 1
64 14212068 EHiEiREgE Feed regulator key-press 1 1 1 1 1 1
65 13527009 StipiRgEE Dial spring for key-press 1 1 1 1 1 1
66 13510001 B Feed drive eccentric cam. 1 1 1 1 1 1
67 | 135515007 $2£T SMT1/64x40 Screw SM11/64x40 3 3 3 3 3 3
68 | 13528002 IR Thrust collar 1 1 1 1 1 1
69 13505001 THER Connecting rod 1 1 1 1 1 1
70 13627003 BISEIRTFRIES Spring for feed crank 1 1 1 1 1 1
71 | 13626003 gy Spring trip hitch 1 1 1 1 1 1
72 | 12926001 ISR PR pin 1 1 1 1 1 1
73 13612004 BISEIRFIR Reverse feed lever 1 1 1 1 1 1
74 136530001 WEET SM3/16x32 Screw SM3/16 X 32 1 1 1 1 1 1
75 135515009 18ET SM15/64x28 Screw SM15/64 X 28 1 1 1 1 1 1
76 12921005 HE Pin bushing 1 1 1 1 1 1
77 135511048 4257 SM3/16x32 Screw SM3/16 X 32 2 2 2 2 2
409511015 WEET Screw SM3/16 X 28 X15.5 2
78 1350501500 | yEfpiEfF4EE: Rocker shaft connecting rod 1 1 1 1 1 1
79 11350500200 | ¥&FiEIFEE: Connecting rod assy 1 1 1 1 1 1
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5. Fi%$}ER{4/Upper feed Parts
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5. i ER(4/Upper feed Parts

Fs NEHS B TiHER #& Number
NO. Part NO. PartName Description -3 -12 XB D ST | H5+
1 135516004 18FF SM1/4x40 Nut SM1/4x40 2 2 2 2 2 2
2 1350801 ERNEAT R Shim 2 2 2 2 2 2
3 135516005 1REF SM1/4x24 Nut SM1/4x24 1 1 1 1 1 1
4 11628005 BT XY EEBETHE Washer 1 1 1 1 1 1
5 T147NS3000 | jelitimetiih Guide shaft 1 1 1 1 1 1
6 13508004 ERERSAF AT Needle of bearing 1 1 1 1 1 1
7 | 13516002 1EER walking foot 1 1 T
13516003 1EER walking foot T T
13516006 EEH Walking foot 1
8 135511030 15T SM9/64x40 Screw SM9/64x40 1 1 1 1 1 1
9 201511012 1847 SM9/64X40 Screw SM9/64X40 4 4 4 4 4 4
10 W02002 $HE 4 Washer 2 2 2 2 2 2
N 13601015 R R EE Holder for walking foot bar 1 1 1 1 1 1
12 13505028 EERNERT (N4 ) Link of walking foot 1 1 1 1 1 1
13 135520013 1257 SM1/4x40 Screw SM1/4x40 1 1 1 1 1 1
14 | 13505030 12 ERI AT (TR Fork lever 1 1 1 1 1 1
15 | 13526006 ;grgxuyﬁ/ﬁig Pin 1 1 1 1 1 1
16 1420900400 Crank shaft complete asm 1 1 1 1 1 1
16-1 | 14253001 Crank shaft complete 1 1 1 1 1 1
16-2 | 14209004 Eﬂﬂﬁ@ H;,%i;e Slide block 1 1 1 1 1 1
16-3 | H05029 FOEE Split ring 1 1 1 1 1 1
17 13504020 FERMERNRIERR Presser swing shaft 1 1 1 1 1 1
18 402513011 H2ET SM15/64x28x18 Screw SM15/64 x28x18 1 1 1 1 1 1
19 101511008 H2ET SM11/64x40x8 Screw SM11/64x40x8 4 4 4 4 4 4
20 13509004 BT ERISAIR Lifting presser plate 1 1 1 1 1 1
21 135520012 HRET SM1/4x40 Screw SM1/4x40 1 1 1 1 1 1
22 1350401500 ERIF PR RIRRRE Presser lifting crank 1 1 1 1 1 1
22-1 | 113602001 JERIFFEER Presser lifting crank 1 1 1 1 1 1
22-2 | 13526007 Bl Taper pin 1 1 1 1 1 1
22-3 | 13504009 JERIT BRI HRAR Pressure foot lifting shaft 1 1 1 1 1 1
24 NO02001 JNEIEE M6X0.75 Hex Nut M6X0.75 1 1 1 1 1 1
25 135530007 H2ET SM9/32x28 Screw SM9/32x28 1 1 1 1 1 1
26 135516006 T_%! SM9/32><28 nut SM9/32x28 2 2 2 2 2 2
27 13512018 ; Z Lifting presser bracket for spring 1 1 1 1 1 1
28 13505027 J‘gﬁﬂ;ﬁﬂﬂﬂffﬁgﬂ fnkdiE) | Presser feed crank link 1 1 1 1 1 1
29 T147NS20001 | #2857 SM1/4x40x7 Screw SM1/4x40x7 1 1 1 1 1 1
30 | 114704001 Fﬁuﬁﬂ@ﬁ_ﬂg@ﬁ Presser feed crank 1 1 1 1 1 1
31 14727013 B 2 Lifting presser spring 1 1 1 1 1 1
32 | 1350202100 uﬂiﬁﬁv‘%& Presser spring guide 1 1 1 1 1 1
32-1 | 13502026 EEFSESHT Presser spring guide rod 1 1 1 1 1 1
32-2 | 13502027 AEFSESHE Presser spring guide bushing 1 1 1 1 1 1
33 1351202000 B ERSAZRAE Lifting presser guide plate assy 1 1 1 1 1 1
33-1 | 13501005 BT ERSHEEMNR Lifting presser guide plate 1 1 1 1 1 1
33-2 | 13512020 B ERSHEZE Lifting presser guide plate 1 1 1 1 1 1
33-3 | 135511036 #25T SM1/4x40x3 Screw SM1/4x40x3 1 1 1 1 1 1
34 13501006 EERIT Presser rod guide 1 1 1 1 1 1
35 116511005 H2ET SM11/64x40x13 Screw SM11/64x40x13 2 2 2 2 2 2
36 13512019 BT ERLEEENR Lifting presser sway crank guide 1 1 1 1 1 1
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5. Eix$lEB{%/Upper feed Parts
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5. i ER(4/Upper feed Parts

Fs NEMHS SR TR #78 Number
NO. Part NO. PartName Description -3 | -12 | XB | ZD | ST | H5+
37 135040711 EFDhERER () Feed rocker shaft crank middle 1 1 1 1 1 1
38 101511025 WEET SM11/64x40x7 Screw SM11/64x40x7 1 1 1 1 1 1
39 116511005 HEET SMT1/64x40x13 Screw SM11/64x40x13 1 1 1 1 1 1
40 135520004 FOEFTRIARIEEE pin 1 1 1 1 1 1
1 HO3061 i 24 Retaining ring 24 1 1 1 1 1
i PR 26 Retaining ring 26
42 101515007 #2ET SM1/4x40x8 Screw SM1/4x40x8 2 2 2 2 2 2
43 11470500300 | &EFF/NBE Connecting rod widget 1 1 1 1
11470500800 | j&E#F/)\eB{4(4.5mm) Connecting rod widget(4.5mm) 1
44 135520005 BT SM9/32x28 Screw SM9/32x28 1 1 1 1 1 1
45 13505014 EERAERF Presser swing crank(right)rod 1 1 1 1 1 1
46 135511035 HRET SM1/4x24 Screw SM1/4x24 1 1 1 1 1 1
47 13504023 [ERMEEN S RIE Presser swing crank(right) 1 1 1 1 1 1
48 | 13503014 ERBERNIME Presser swing middle shaft bushing 1 1 1 1 1 1
49 | 135520006 #1257 M6x0.75 Screw M6x0.75 1 1 1 1 1 1
50 11470500200 | &EFF4EE Connecting rod assy 1 1 1 1
11470500700 EFFLE(HE(4.5mm) Connecting rod(4.5mm) 1
11470500500 | ZEFF4R(4E(2.5mm) Connecting rod(2.5mm) 1
51 13528008 HE Washer 1 1 1 1 1 1
52 13504013 B IEPE TR Presser lifting shaft 1 1 1 1 1 1
54 | 13603014 EEETHHEE Presser lifting shaft back bushing 1 1 1 1 1 1
55 135515008 #2ET SM15/64x28x6 Screw SM15/64x28x6 3 3 3 3 3 3
56 13508009 X Shaft washer 1 1 1 1 1 1
57 135515004 H2ET SM1/4x40x4 Screw SM1/4x40x4 2 2 2 2 2 2
58 13508008 ERBERRHNE Presser swing shaft front bushing (left) 1 1 1 1 1 1
59 13502023 ERIERH Presser swing shaft 1 1 1 1 1 1
60 101511001 1857 SM3/16"X28 L=9 | Screw SM3/16"X28 L=9 1 1 1 1 1 1
61 1472200200 | ErrdEEHE Qil seal 1 1 1 1 1 1
62 114710001 [ERIFHBE (RS Eccentric wheel 1 1 1 1
114710003 ERIF B R OE(4.5mm) | Eccentric wheel(4.5mm) 1
114710002 ERIFBE RO (2.5mm) | Eccentric wheel(2.5mm) 1
63 P03035 M RIFEE 3X8 Spring round pin3X8 2 2 2 2 2 2
64 | 10124001 REHRIR Needle bearing 4 4 4 4 4 4
65 402513011 BBET SM15/64x28x18 Screw SM15/64x28x18 1 1 1 1 1 1
66 135520014 1857 SM1/4x40 Screw SM1/4x40 1 1 1 1 1 1
67 13603013 EERMETHMEIE Presser lifting shaft bushing 1 1 1 1 1 1
68 | 13603028 EERETME Presser lifting shaft bushing 1 1 1 1 1 1
69 1147NS20002 #25T SM1/4x40 Screw SM1/4x40 1 1 1 1 1 1
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6.5Et8ER4/Hook components
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6.5EHRER(%/Hook components

FS | 2EHs B THEA #78 Number
NO. Part NO. PartName Description -3 -12 XB D ST H5+
1 13502002 | !zt upright shaft 1 1 1 1 1 1
2 13525001 _Hil<pigEe Gear asm. 1 1 1 1 1 1
3 101515007 B2£T SM1/4x40x8 Screw SM1/4x40x8 8 8 8 8 8 8
4 13525002 e () Gear asm. 1 1 1 1 1 1
5 13525003 Tif<RigE Pinion asm. 1 1 1 1 1 1
6 13525004 IRENDUES () Gear asm. 1 1 1 1 1 1
7 13503018 izahahE () Bushing,upper 1 1 1 1 1 1
8 13503019 = E(R) Upring shaft bushing, Lower 1 1 1 1 1 1
9 135515008 1257 SM15/64 %28 Screw SM15/64x28 2 2 2 2 2 2
10 13618001 BOEEt Hook asm 1 1 1 1 1 1
1 10818501 B Bobbin 1 1 1 1 1 1
12 13618003 hER(TTE) Hook asm (without tail) 1
13618007 IR EE) Hook asm (with tail)
13 13602006 | ik Hook driving shaft
14 | 10123003 | Fipisihes 0il_wick
15 135520007 | #2457 SM3/16x32 Screw SM3/16x32
16 13503009 THHERHE Bushing,front
17 135520008 | $85] SM15/64x28 Screw SM15/64x28
18 13527005 HEETEE Spring
19 10108002 TiHEBE Thtust shrink collar asm.
20 101511012 18257 SM11/64x40x4.8 Screw SM11/64x40x4.8
21 13603025 THEHE Bushing,rear

22 135515009

1857 SM15/64x28

Screw SM15/64x28

23 13502008 = Plunger

24 13527006 FEEEnEs Plunger spring

25 | 13512009 R Guide plate

26 135511019 1257 SM15/64 %28 Screw SM15/64 x28

27 13512010 IESEAS Rotating hook positioner
28 101511011 18257 SM11/64x40x%9.5 Screw SM11/64x40x9.5
29 13603026 it E Bushing,middle

30 13628003 | )4 MEpuBsTHv washer

31 W02004 RIS TS Eh ] Washer

32 13521001 TigmE HE Oil pipe for hook shaft bushi
33 11522001 T Plunger

34 13610003 P Thread trimmer cam

35 116514005

#2£] SM1/4x40x10

Screw SM1/4x40x10
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7.;83i848{%/0il lublication components

S LES AR TR #78 Number
NO. Part NO. PartName Description -3 -12 | XB | ZD ST H5+
1-1 1352000200 | HEHEMHE Oil pump asm 1 1 1 1 1 1
1 13520001 SRR 0il pump 1 1 1 1 1 1
2 13525005 SHERE XSRS Big gear for oil pump 1 1 1 1 1 1
3 13525006 HZR /NS Small gear for oil pump 1 1 1 1 1 1
4 135511037 4257 M3x10 Screw M3x10 3 3 3 3 3 3
5 13512021 HRAENR Cover for oil pump 1 1 1 1 1 1
6 13512022 HERIETHR Adjusting plate for oil pump 1 1 1 1 1 1
7 13512024 SHEERN 0il pump Filter 1 1 1 1 1 1
8 105511019 WEET SM11/64x40x13 Screw SM11/64x40x13 3 3 3 3 3 3
8-1 114511004 WEET SM11/64x40x18 Screw SM11/64x40x18 1 1 1 1 1 1
9 13502024 SRR Shaft for oil pump 1 1 1 1 1 1
10 502032 IHERARERIZE] M3x6 | Screw M3x6 2 2 2 2 2 2
il 1351202400 R EER A Oil wick set plate complete 1 1 1 1 1 1
12 101511010 4257 SM9/64x40x Screw SM9/64x40x11 2 2 2 2 2 2
13 1352100700 HiHEA G Oil pipe complete for upper shaft 1 1 1 1 1 1
14 12921002 EFHE ¢3X 0 4 QOil return pipe 1 1 1 1 1 1
15 13523003 B HES 0il felt 1 1 1 1 1 1
16 13512025 BlimER Pipe return pipe clamp 1 1 1 1 1 1
17 201511014 HRET SM11/64X40 Screw SM11/64X40 1 1 1 1 1 1
18 1362100100 TiEHERE Qil pipe for arm lower shaft 1 1 1 1 1 1
18-1 | 13621001 TiHE 0il pipe for lower shaft 1 1 1 1 1 1
18-2 13636001 ThmEEESL lower shaft Hose connector 1 1 1 1 1 1
19 10423005 JH%% 2.5x260/2.5x290 Oil wick 1 1 1 1 1 1
20 | 13522001 TERARETEE (($19) Rubber plug( $19) 1 1 1 1 1 1
21 13522002 RIS (0 11.8) Rubber plug( ¢ 11.8) 1 1 1 1 1 1
22 13522003 BPE ($8.8) Rubber plug( ¢ 8.8) 1 1 1 1 1 1
23 13522004 BEE ($27) Rubber plug ¢ 27 1 1 1 1 1 1
24 13522005 BEEE ($57) Rubber plug ¢ 5.7 2 2 2 2 2 2
25 10111004 SHES 0il sight window 1 1 1 1 1 1
26 | 304715 EZR Side plate 1 1 1 1 1 1
27 13522008 BEZEE (($255) Rubber plug ¢ 25.5 1 1 1 1 1 1
28 | 14722006 EEiRErsth B Gasket 1 1 1 1 1 1
29 101511001 WEET SM3/16X28x9 Screw SM3/16X28x9 8 8 8 8 8 8
30 12922001 BEE Rubber plug ¢ 12.5 1 1 1 1 1 1
31 305102 /NS HIR Keep off plate 1 1 1 1 1 1
32 101511004 1857 SM3/16"X28 X7 Screw SM3/16"X28 X7 1 1 1 1 1 1
33 14722011 /NS HREERS Keep off plate wool felt 1 1 1 1 1 1
34 | 10122019 iHES O FUEE 0-ring 1 1 1 1 1 1
35 14022013 A45-0754 ¥ ZE 8.5 Rubber plug ¢ 8.5 1 1 1 1 1 1
36 W01006 GB/T97.1-1985 #4F 4 Spring washer 1 1 1 1 1 1
37 | 13522018 KT Rubber gasket 1 1 1 1 1 1
38 13612023 b= Mzl Keep off plate 1 1 1 1 1 1
39 112511014 HRET SM11/64x40x5.3 Screw SM11/64x40x5.3 2 2 2 2 2 2
40 10122005 BRIt HEaA 2 Take-up link pin screw plug 1 1 1 1 1 1
1 13523005 XFH 0il felt 4 4 4 | 4 4 4
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8.1 B4/ Thread trimmer components

S 2ENS BFR TR #78 Number

NO. Part NO. PartName Description -3 -12 XB D ST H5+
1 13612006 IREHHR Thread trimmer driving lever 1 1 1 1 1 1
2 13612007 TSR Adapter 1 1 1 1 1 1
3 136520001 18ET SMT1/64x40 Screw SM11/64x40 1 1 1 1 1 1
4 13612008 R Adapter 1 1 1 1 1 1
5 305512005 4257 SM1/8x44 Screw 2 2 2 2 2 2
6 13602007 IR shaft 1 1 1 1 1 1
7 | 13627004 IRGARAE Spring 1 1 1 1 1 1
8 | 30108004 IREREH Shrink collar 1 1 1 1 1 1
9 101511005 WBET SM9/64x40%6 Screw SM9/64x40x6 2 2 2 2 2 2
10 101511020 BEET SM11/64x40x10. Screw SM11/64x40x10.5 1 1 1 1 1 1
1 114516005 HREF SM15/64x28 Nut SM15/64x28 1 1 1 1 1 1
12 1363000600 | BiugFRisk Thread electromagnet drive 1 1 1 1 1 1
13 201511029 #2ET SM15/64X28x11 Screw SM15/64X28x11 4 4 4 4 4 4
14 101511025 #2ET SM11/64x40x7 Screw SM11/64x40x7 1 1 1 1 1 1
15 12312011 R EER Cable clip 1 1 1 1 1 1
16 dSL sl Plug connector 2 2 2 2 2 2
17 | 13626005 BRI Pin 1 1 1 1 1 1
18 HO5012 f=l] Ring 2 2 2 2 2 2
19 1361300300 | #AEesMzmsBlt Loose wire rope assembly 1 1 1 1 1 1
20 | 116516010 5] Nut 2 2 2 2 2 2
21 13612009 RARE The mounting plate 1 1 1 1 1 1
22 136510004 #2ET SM11/64x40x8.9 | Screw SM11/64x40x8.9 1 1 1 1 1 1
23 136516003 42 SM9/64x40 Screw SM9/64x40 1 1 1 1 1 1
24 13601007 EJIEE Bracket for fixed blade 1 1 1 1 1 1
25 13612010 (=53 Thread guide 1 1 1 1 1 1
26 101511005 WBET SM9/64x40%6 Screw SM9/64x40x6 1 1 1 1 1 1
27 136517001 HRET SM9/64x40x4 Screw SM9/64x40x4 1 1 1 1 1 1
28 13619001 EH Fixed blade 1 1 1 1 1 1
29 42209006 Jjz8 Knife holding bracket saddle 1 1 1 1 1 1
30 422516002 423 SM11/64x40 Nut SM11/64x40 2 2 2 2 2 2
31 | 42204008 7758 L Knife base (left) 1 1 1 1 1 1
32 | S05005 1267 M5x12 Screw M5x12 1 1 1 1 1 1
33 13604001 S AE A )|t Knife driving crank 1 1 1 1 1 1
34 422520006 WEET SM11/64x40x%5.5 Screw SM11/64x40x5.5 2 2 2 2 2 2
35 42205008 TIBRERE Link 1 1 1 1 1 1
36 422517006 185T SM1/8x44x5.4 Screw SM1/8x44x5.4 3 3 3 3 3 3
37 | 42212049 JIZEEE Washer 1 1 1 1 1 1
38 13619002 e Movable knife (left) 1 1 1 1 1 1
39 136517003 H2ET SM11/64x40x4.5 | Screw SM11/64x40x4.5 2 2 2 2 2 2
40 13602008 (WEC AR Knife driving shaft 1 1 1 1 1 1
11 13604002 PN A RER Tangential cam right crank 1 1 1 1 1 1
42 13601010 HEiRE Torsion spring end cap 1 1 1 1 1 1
43 13627005 AHfAmosEEs Spring 1 1 1 1 1 1
44 13612011 LEENR Stopper plate 1 1 1 1 1 1
45 136514002 H2ET SM15/64X28x%6 Screw SM15/64X28x6 3 3 3 3 3 3
46 | 136010T1 FR{IHR Stopper 1 1 1 1 1 1
47 | 13627006 ISR Spring 1 1 1 1 1 1
48 113514020 H2ET SM11/64x40x6 Screw SM11/64x40x6 2 2 2 2 2 2
49 20108001 SR Thrusr tighten collar asm 1 1 1 1 1 1
51 13604003 PN A AR Tangent cam left crank 1 1 1 1 1 1
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8.11% % B aR4/Thread trimmer components
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8.1 B4/ Thread trimmer components

Fs ~ENS B TR #78 Number

NO. Part NO. PartName Description -3 -12 XB D ST H5+
52 136520003 HBET SM3/16x28x8 Screw SM3/16x28x8 2 2 2 2 2 2
53 | 13609002 oL Cam follower 2 2 2 2 2 2
54 136517005 RICIER SM3/16x28 | Nut SM3/16x28x3 2 2 2 2 2 2
55 13612012 BI4RER %35 Wire trimming electromagnet 1 1 1 1 1 1
56 13628005 Gasket 1 1 1 1 1 1
57 136517004 Screw 3 3 3 3 3 3
58 13628006 Washer 1 1 1 1 1 1
59 | 13628007 BTV (/) ) Washer 1 1 1 1 1 1
60 BLE Plug sleeve 1 1 1 1 1 1
61 %= Wire cover 1 1 1 1 1 1
62 101511025 HRET SM11/64x40x7 Screw SM11/64x40x7 4 4 4 4 4 4
63 13628011 (=57 Gasket 1 1 1 1 1 1
64 | 13622004 T wire plug 1 1 1 1 1 1
65 | 136530002 | IFEEET M6x16 Screw M6x16 1 1 1 1 1 1
66 13628008 gtk Cushion 1 1 1 1 1 1
67 1360100800 | JJZE4R{4 Knife holding bracket saddle 1 1 1 1 1 1
68 205516002 BB} M6x3.5 Nut M6x3.5 1 1 1 1 1 1
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9. B EELEFFF B/ Automatic reverse feed components
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9. EIh{EiE I FF %404/ Automatic reverse feed components

S nEfsS AR SHEA #8 Number
NO. Part NO. PartName Description -3 -12 XB D ST H5+
1 1363000700 | {FI4EERESEALALE Backstitch electromagnet 1 1 1 1 1 1
1-1 | 1363000500 | {El4EERREEELALE Backstitch electromagnet 1 1 1 1 1 1
1-2 | 13626007 etz A S Y ] Backstitch electromagnet link 1 1 1 1 1 1
1-3 | 13605002 (BIEE R ERERT Backstitch solenoid rod 1 1 1 1 1 1
2 1360301 wHE Bush 4 4 4 4 4 4
3 136515005 FEMBET M5x25 Screw M5x25 4 4 4 4 4 4
4 1360400400 | {2l4&ER R ekRERZAH Backstitch electromagnet crank 1 1 1 1 1 1
4-1 | 13604004 (BISZEE R R ERIR Backstitch electromagnet crank 1 1 1 1 1 1
4-2 | 136511012 WEET SM3/16x32x14 Screw SM3/16x32x14 1 1 1 1 1 1
4-3 | 13626006 (FIAEFERIERIRIZEAT | link pin 1 1 1 1 1 1
5 113514020 HRET SM11/64x40%6 Screw SM11/64x40x6 1 1 1 1 1 1
6 302147 (BISZRRREES Backstitch solenoid cover 1 1 1 1 1 1
7 101511021 #2ET SM3/16x28x12 Screw SM3/16x28x12 4 4 4 4 4 4
8 | 13628009 Rl AT Seals washer 1 1 1 1 1 1
9 13627007 B IREFT iR ES Spring hook 1 1 1 1 1 1
10 1473000800 | {Bl4gERmIskTFR2A4 Switch assembly 1 1 1 1 1 1
1 101511004 WEET SM3/16X28 X7 Screw SM3/16X28 X7 2 2 2 2 2 2
12 | 40571001 oz Sl Clamps 3 3 3 3 3 3
13 | 10151005 #85T SM9/64x40x%6 | Screw SM9/64x40%6 2 2 2 2 2 2
14 | 1363001000 | /DS FIzepse Nest less e-device 1 1 1 1 1 1
15 | 41312003 S EEE oil tube hohder 1 1 1 1 1 1




10.#1:LFI{%E/Machine head accessories




10.41:LFfH4/Machine head accessories

Fs LENS B TR #78 Number
NO. Part NO. PartName Description -3 -12 XB D ST H5+
1 114131001 AS-131 B4 = Machine head cover 1 1 1 1 1 1
2 10131004 WEETHEF (/N) Screw driver(small) 1 1 1 1 1 1
3 10131003 TR (h) Screw driver(middle) 1 1 1 1 1 1
4 20731047 R4 7] Screw driver(large) 1 1 1 1 1 1
5 13517001 HEHDPx17 23#) Needle(DPx17 23#) 4 4 4 4
13517003 HEHDPx17 224) Needle(DPx17 22#) 4
11617002 H&EHDPX5 14#) Needle(DPx5 14#) 4
6 10818501 TRt Bobbin 5 5 5 5 5 5
7 1351203700 iR ZEA Knee control limit frame 1 1 1 1 1 1
1350100900 | @iZ4AE Oil pan assembly 1 1 1 1 1 1
8 13501007 SHEE Qil reservaoir 1 1 1 1 1 1
9 101511028 BOREET SM5/16x24x7 | Screw SM5/16x24x7 1 1 1 1 1 1
10 | 001047 BUHIZETEE Washer 1 1 1 1 1 1
n 13523006 I Gasket 1 1 1 1 1 1
12 13511006 R TR Knee press lifter rod 1 1 1 1 1 1
13 10131001 HiR Magnet 1 1 1 1 1 1
14 20131038 INEE 0il pot 1 1 1 1 1 1
15 10122060 b Rubber coat 2 2 2 2 2 2
16 1011203100 lbis— Hing 2 2 2 2 2 2
17 113522001 HISLEAESH (X ) Cushion(big) 2 2 2 2 2 2
18 10122022 HISLBAESER (/) Cushion(small) 2 2 2 2 2 2
19 1011101200 HeEic] Qil tank 1 1 1 1 1 1
20 1383100300 | ZZRfAMA Spool stand complete 1 1 1 1 1 1
21 101110M ML Frame support bar 1 1 1 1 1 1
22 1351203800 B FaE Joystick assembly 1 1 1 1 1 1
26 13502025 RAIER N Hinge pin 1 1 1 1 1 1
27 13527014 e anngs Spring 1 1 1 1 1 1
28 13512026 iR ZE Knee lifter stop bracket 1 1 1 1 1 1
29 135515019 SESPRATRETSI8ET M6 Screw M6 2 2 2 2 2 2
30 N01029 EHIBg M6 Nut M6 2 2 2 2 2 2
31 135512003 FAEPRATZRIBET M6 Screw M6 1 1 1 1 1 1
32 10101008 RS ESL Connector 1 1 1 1 1 1
33 101512003 1267 M8 Screw M8 2 2 2 2 2 2
34 13512038 S s Y Bent rod 1 1 1 1 1 1
35 10112029 [RiplitR Bell 1 1 1 1 1 1
36 10112030 fifitREE Bell bracket 1 1 1 1 1 1
37 101512004 RlfbRzRIBET M6XTT Screw M6xT1 1 1 1 1 1 1
38 10122024 filf Rt mat 1 1 1 1 1 1
39 H05010 FOEE Split stop ring 1 1 1 1 1 1
40 10130044 BRI Electric control pedal 1 1 1 1 1 1
1 20730335 BIRET Pedal connecting rod 1 1 1 1 1 1
42 14712003 FORE4-10) open wrench 1 1 1 1 1 1




11. 85138 ERERE/Automtic  presser foots parts
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1. B8 ERIZR(4/Automatic  presser foots parts

FS ~EHS BFR TR #/8 Number
NO. Part NO. PartName Description -4 ZD-4 XB-4
1 40712305 ENEIERMET Screw cover plate connection front 2 2 2
2 302886 ER R L 2R | Electromagnet mounting plate 1 (paint) assembly 1 1 1
3 421510008 1257 M5x12 Screw M5x12 2 2 2
4 40351012 1B5] M4x10 Screw M4x10 6 6 6
5 13630013 R R Lift the piezoelectric magnet 1 1 1
6 302887 ER R Sk Lr 2R 2 Electromagnet mounting plate 2 (paint) 1 1 1
7 S05038 BESLIZET M5x8 Joint screw M5x8 1 1 1
8 11226007 B R Sk BRR S Electromagnet crank 1 1 1
9 H05003 HE Retaining ring 2 2 2
10 11201007 A e Electromagnetic iron core shaft coupling 1 1 1
il 11203003 BRER] Crank shaft sleeve 1 1 1
12 114703002 Ey) Sleeve 1 1 1
13 13602012 B s R The presser foot lifter axis 1 1 1
14 13628015 EESRe Seals 1 1 1
15 HO50M B Retaining ring 1 1 1
16 11204005 B R Sk BRR Electromagnet crank 1 1 1
17 505013 1R5T M5x12 Screw M5x12 1 1 1
18 13512035 BEETFHTTR) Knee lifter lever (right) 1 1 1
19 13605005 HIATRATR Rod crank 1 1 1
20 409511014 18ET SM3/16x28x7.7 | Screw SM3/16x28x7.7 2 2 2
21 13612028 HitE Tie rod 1 1 1
22 112516012 RItTBa Rod nut 1 1 1
23 12520008 ¥25T M6x12 Screw M6x12 1 1 1
24 S05004 1257 M5x14 Screw M5x14 1 1 1
25 11204004 Eloia ERIRR Automatic presser foot crank 1 1 1
26 11251601 EEHEE M16x1.5 Sleeve nut M16x1.5 1 1 1
27 13612022 B The trim 1 1 1
28 114722004 EERET Rear window gasket 1 1 1
29 302885 JEER Rear window 1 1 1
30 13622006 S 0il seal 1 1 1
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12. 858 B EDHE FERIER/Automatic  presser foots parts

Fs ~EHS BFR TR #08 Number
NO. Part NO. PartName Description -4 ZD-4 XB-4
1 14744001 R EkBAIP S Electromagnet shield 1 1 1
2 11473000400 BRI R R kR Lifting foot electromagnet assembly 1 1 1
3 S05005 126 M5x12 Screw M5x12 3 3 3
4 114712006 ER R kL e Electromagnet mount 1 1 1
5 207511026 1267 M6x16 Screw M6x16 3 3 3
6 W02004 M6 AiE M Spring washer M6 3 3 3
7 114704002 B oA ERIpER Automatic lifting foot crank assembly 1 1 1
8 207511026 BTS84 M6x16 | ScrewM6x16 1 1 1
9 12929003 $5FE €8 Retaining ring €8 2 2 2
10 12928004 mEHRE A 1.2MM Axial washer 1.2MM 1 1 1
1l 30122039 ERE B Oil seal 1 1 1
12 114703002 EE Sleeve 1 1 1
13 114712010 BEER Rear window 1 1 1
14 14722004 EERELh Rear window gasket 1 1 1
15 114712007 B saER iR Automatic lifting foot crank 1 1 1
16 | N0O1007 FNEBIBR M6 Nut M6 1 1 1
17 | 114702003 B EA RS Lifting foot shaft 1 1 1
18 11251601 M16x1.5 Sleeve nut M16x1.5 1 1 1
19 421511008 1RET M4x10 Screw M4x10 2 2 2
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13. 55 ERERE/Automtic  presser foots parts

35 7




13 . 5EaERIER(%/Automatic  presser foots parts

FS nEFEsS B SR #8 Number
NO. Part NO. PartName Description P-4
1 1474500200 | &EMISHETEHE Lifting foot cyalinder assembly 1
2 505007 H2ET M8x20 Screw M8x20 4
3 114712008 SH&EYE Cylinder mounting plate 1
4 114712009 EER(EE Rear window 1
5 114722003 EEREHBE (SR Rear window gasket 1
6 N01007 NERIER M6 Nut M6 2
7 114712007 B s ERIN R Automatic lifting foot crank 1
8 114702003 B saERh Lifting foot shaft 1
9 1251601 M16x1.5 Sleeve nut M16x1.5 1
10 114703002 EE Sleeve 1
1 30122039 St Oil seal 1
12 12928004 HEEE A 1.2MM Axial washer 1.2MM 1
13 H05001 FFOEE Retaining ring €8 1
14 | 207511026 ST AE IR Screw 3
15 114704002 B s ERI s Automatic lifting foot crank 1
16 = Trachea 2
17 = Trachea 1
18 =1 Trachea 1
19 142312006 SEREER Valve mounting plate 1
20 NO1013 GB/T6170-1986 2 Nut M3 2
21 114245004 SEAMETH Gas source processing component 1
22 S05005 HEET M5x12 Screw M5x12 2
23 407504053 = ERLE Screw M3x25 2
24 114245005 EERLIR) The electromagnetic valve 1

TN A IR A 7]
ANICEEIIN
EEREHRIERE I
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HR WA & M TR X = H AR KT8 AR B 1008 5
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